W

SN, W AT
5\\\-_-'?/ A HAFT A
I v I A ACMR o

TESTING

m— o N CNAS L4577
A 160921341119 (AN Sl

Y

o
S
»

N
”,

SHANGHAI
3F, Building Block 2, No. 3400 Gonghexin Road, TEST REPORT P T 1/6
Jing'an District - Shanghai 200436, P.R. CHINA iﬂ“ﬁ?&ﬂ: age L HiH
7ol - AR AR RS (L) FRAF | Date of Issue &% Fl 1]
Lt g2 K IL AT 3400 5 203 /2 R BT '
Tel. R1iE: +86 21 68 55 50 32 Report No. 7R '5 5 9. S201213118_1 2020-12-22

Fax {£11; +86 21 68 55 50 33
E-mail F& T M {#: cteshanghai@ctcgroupe.com
APPLICANT H1i /A &) : RAXWELL TINDUSTRTAL TECHNOLOGY
(SHANGHAT) CO. LTDEf &4 /8 Tk R ( |
#) AfRAFA (C41441)
3501, 5F SUNPLUS BUILDING, NO. 1077
ZUCHONGZHI DD PUDONG NEW DISTRICT
LA XM Z B 1077 S 2 H K
JH 583501
SHANGHAT
CHINA

Date of receipt Wi # H 3] :2020-12-16
Testing period M) & ) :2020-12-17

Buyer £&FK: — :2020-12-21
Sample description FEFhfliiR: Raxwell H4HTH LIEFE, £F

Test(s) requested MRER — For CE Marking : Yes

Service JIf. % 2% : REGULARTHE Previous report T MM & 565 1 —

Brand / Section ik 1 — Product category 7= i H T

Season ZFi i— Product type 7= it 254 g

End use 1% % = Test stage Wi F B :FIRST TEST
Factory name L] %% :— Supplier name {15 i 4 =

Factory code T {04 :— Exported to H [ Z| i

1. Conclusion ?ﬂﬂﬁ%‘tﬁ

Tests description {44 7 Conformity i &1

1 4, Abrasion resistancelii BEEHE £ Level 4

2 4. Blade cut resistancefif 71t & Level 1

3 4, Puncture resistanceffiy 2 il 4 fif Level 2

4 4, Tear resistancefT i 24 fit Level 2

5 4.3.2. pH - Textile (KCI solution) pHIE -4 415 (RULET &) Pass it

6 5.1.2. Sizing/ ) None &

rd 5.2. Dexterity R i i Level 5

Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable

ik FREEK KM ARFEER . WAEEKR N/A: g H

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s3
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not
except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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APPLICANT H1if /2 &) : RAXWELL INDUSTRIAL TECHNOLOGY

(SHANGHAI) CO. LTDH# & 4E/R Tk RHE (&
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Approved by
%/Z" ,tz.‘
() 2
Henry YAN &5 Yvonne MAO ZFHiElE
Laboratory Manager Senior Analytical Chemical Engineer

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sz

Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not a

BUGHE

except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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2. Sample description assigned by laboratory SZI %5 £ f ik :

e

Size At # Analyzed product ATHllEE & Description #iif Sample information ££ {5 5

GLOVE

Whole glove
black nitrile(polyester) palm
black polyester back

black polyester/elastics cuff

201213118

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sg
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not a
except in full, without the written approval of the testing laboratory. HEHE
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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3. GLOVE/
Vhole glove
Method Client Requirement Unit Result Conformity
ik BEFER LA gE etk
(+)(*) 5.1.2. Sizing R~} GB/T 12624-2009
Size <t 7
Total length of the glove T-E & mm 234
(+)(*) 5.2. Dexterity R ¥5 B GBIT 12624-2009
Smallest diameter of the pin picked mm 5.0
upRER A2 (£l ) B/ BLAR
Performance Levelf %54 o
black nitrile(polyester) palm
Method Client Requirement Unit Result Conformity
HiE BEFER Hifr g2 fak

(+)(*) 4. Abrasion resistancei & GB 24541-2009

E: 3:31
Number of cycles to breakthrough - cycles >8000
Lowest value % 7 [ 4 /ME
Performance Level{ fE 2547 4
(+)(*) 4. Blade cut resistancefi ] GB 24541-2009

AR
115 #{E1 Index 15
125 g2 Index 1.5
1345 £ A3 Index 1.6
1475 %A1 Index 1.6
1538 #{i5 Index 16
Imeanti ${E 4514 Index 15
11(2)fF #{E1(2) Index 1.6
12(2)f ¥fE2 (2) Index 16
13(2)45 #1E3(2) Index 15
14(2)5 %0 {A4 (2) Index 15
15(2)FF #0185 (2) Index 15
Imean(2)18 #{E T-#{8 (2) Index 15
Performance leveltd: {8 %4 1
(+)(*) 4. Tear resistancefii#iZ it GB 24541-2009

fe
The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sg gsted.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not l:fg dlireed,

except in full, without the written approval of the testing laboratory.
To conclude the conformity o the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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Method Client Requirement Unit Result Conformity
i EPER B &R et
Total torn tearing force - Lowest N 35
valuedfiZd /1 - i /ME
Performance Levelft: G545 2% &
(+)(*) 4. Puncture resistancellif & GB 24541-2009
il
Force recorded - Lowest valueffi % il N 60
7 - BuhA
Performance Levelft: fit 254k 2
(+)(*) 4.3.2. pH - Textile (KCI GB/T 7573-2009 Passiild
solution) pH{E-Z AR (&
fesnvEm)
pH value pll{f 3.5<-<9.5 7.4
black polyester back
Method Client Requirement Unit Result Conformity
A
ik ZEFER LA ZER RretE
(+)(*) 4.3.2. pH - Textile (KCI GBIT 7573-2009 Passifiid
solution) pHE-Si4 M (&
Az )]
pH value pH{E 3.5<-<95 8.2
black polyester/elastics cuff
Method Client Requirement Unit Result Conformity
JiE BIER Hifr &R RrEtE
(+)(*) 4.3.2. pH - Textile (KCI GBIT 7573-2009 T
solution) pHE-ZTHHE (|
LERYEH)
pH value pH{ 3.5<-<95 7.5
END OF TEST REPORT
- MEKRK -
(+)CNAS accreditation CNAS iAH] (*)CMA accreditation CMA A H]
Table of Performance Level for Glove
Test ltem B
0 _ 1 2 3 4 5
Abrasion Resistance (EN 388)
Number of cycles (minimum) <100 100 500 2000 8000 o
The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sg ed.
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not E:g dueed,

except in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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APPLICANT HIif /2 &]: RAXWELL INDUSTRIAL TECHNOLOGY
(SHANGHAI) CO. LTDHi & 4E/R Tk B (-
) ARAR (C41441)

Blade Cut Resistance (EN 388)
Index (1) (minimum) <1.2 12 2.5 5.0 10.0 20.0

Tear Resistance (EN 388) <10 10 25 50 75 -
Force (N) (minimum)
Puncture Resistance (EN 388) <20 20 60 100 150 -
Force (N) (minimum)
Dexterity (EN 420) . 11.0 95 8.0 6.5 5.0

Diameter of pin (in mm)

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sduiple
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not !:{g
except in full, without the written approval of the testing laboratory. Ru%
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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